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SANKOM SA
SANKOM BUILDING RUE DE LA MOLIERE 2, DELEMONT, CH-2800, SWITZERLAND
The following samples were submitted and identified on behalf of the client as:

AVEVITTA PROTECT 2.0

SGS Case No. : CA320202639699

Lot No. / Batch Code : NOT PROVIDED

Sample Description : FABRIC MASK IN ASSORT COLOUR
Quantity Submitted : 22 PCS

Style / ltem No. : AV-020

Manufacturer : SANKOM SA

Country of Origin : CHINA

Sample Receiving Date : JUN 29, 2020

Test Performing Date : JUN 29, 2020 TO JUL 20, 2020
Test Requested . Please refer to the result summary.
Test Method & Results . Please refer to next page(s).

Result Summary

Test Requested Result Summary
Determination of Breathability See Result
(EN14683:2019+AC:2019 Appendix C Differential
pressure) (For Blue Style only)
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Signed for and on behalf of
SGS Hong Kong Ltd.
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Au Kam Chi, Gigi
Technical Manager
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Determination of Breathability (EN14683:2019+AC:2019 Appendix C Differential pressure)

Test Side : Blue Colour Without Print (Inside)

Test Location :  Geometry Centre

Pre-Conditioning : Minimum of 4 hours at 21£5°C and 85+5% R.H.
Test Area : 4.9cm?

Flow Rate : 8l/min

Test Specimen AP (mm H20/cm?) AP (Pa/cm?)
1 2.9 28.3
2 2.4 23.9
3 3.5 34.6
4 3.0 29.2
S 3.5 34.4
Average 3.06 30.08
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Photo Appendix

Sample as received

*** End of Report ***
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